	Drug
	Indication for Action and Use
	Side Effects
	Nursing Responsibilities
	Your Assessments on Patient

	Name: Erythromycin (Ilotycin, Ophthalmic)

Dose: 1 gm

Frequency/Route: At birth/ apply to both eyes

Classification:  Anti-infection


	General Action and Use:

    Bacteriostatic action against susceptible bacteria

Reason for giving this drug to this client: Preventive treatment of gonorrhea in the newborn is required by law
	Neonatal S/E: 

Sensitivity reaction

Inability to focus

Edema/inflammation
	Wash hands immediately prior to instillation to prevent introduction of bacteria.

Do not irrigate eye after instillation

Observe for hypersensitivity

Teach parents about the need for eye this eye prevention treatment.
	N/A

	Name: Vitamin K Phytonadione

(Aquamephyton)
Dose: 1mg/0.5 ml

Frequency/Route:  At birth/  IM in vastus lateralis thigh muscle

Classification: 

Antidote, vitamin


	General Action and Use:

   Promotes liver formation of the clotting factors II, VII, IX, andX

Reason for giving this drug to this client

      Help the newborn with to initial the clotting factor.
	Neonatal S/E:  

Pain at injection site

Edema at injection site

Allergic reaction:

     Rash

     Urticaria


	Observe for bleeding

Observe for signs of local infection

Give Vitamin K before a procedure i.e. circumcision.
	N/A

	Name: Hepatitis B

Dose:  0.5 ml

Frequency/Route:  Usually given with in the first 12 hours of life, 2nd dose 1 month of age, 3rd dose at 6 month of age/ IM given to the anrerolateral thigh

Classification: Vaccines/immunizing agents
	General Action and Use:
Prevention of hepatitis B infection

Reason for giving this drug to this client:  

It is used as a prophylactic treatment against all subtypes of hepatitis B virus
	Neonatal S/E: 
 Soreness at the injection site

Erythema 

Swelling

Warmth

Indurations at the Injection site

Low-grade fever
	Only inject IM

Watch for adverse reaction.
	N/A

	Name: Acetaminophin liquid

Dose: 40 mg for circumcision may repeat

Frequency/Route: PRN/ 10-15 mg/kg.dose q6-8 hours

Classification: 

Antipyretics, nonopioid analgesic
	General Action and Use:
Mild pain

Fever

Reason for giving this drug to this client:

Too help minimize discomfort/ pain of circumcision.
	Neonatal S/E:   

Neutopenia

Pancytopenia

Leukopenia

Rash

Urticaria


	Assess pain level before and 30 minutes after med is given


	N/A


Reference:   (Capenito-Moyet,2006), (Deglin, Vallerand, 2005)
